
1.5
gas

ENGINE
SERVICE

MANUAL
P.O. BOX 8 WAUKESHA WI 53187

PHONE: (414) 544-4811 / FAX: (414) 544-0179

PRINTED IN U.S.A.

ISSUED: 05/30/99

Manual Part No. C1947



2

1.5L GAS ENGINE SERVICE RECOMMENDATIONS

SPECIFICATIONS:
CRANKCASE OIL CAPACITY: 4 U.S. QUARTS
COOLING SYSTEM CAPACITY: 2 U.S. GALLONS (8.5 LITERS)

RECOMMENDED FLUIDS:

COOLANT:
USE A 50/50 MIXTURE OF LOW SILICATE ETHYLENE GLYCOL BASE ANTI-FREEZE AND SOFT WATER. (IF DESIRED, A HIGH QUALITY

RUST INHIBITOR MAY BE ADDED TO THE RECOMMENDED COOLANT MIXTURE.) WHEN ADDING COOLANT, ALWAYS ADD THE REC-

OMMENDED 50/50 MIXTURE.

ENGINE OIL:
USE A HIGH QUALITY DETERGENT OIL CLASSIFIED *FOR SERVICE SC, SD, SE, OR SF.* DETERGENT OILS KEEP THE ENGINE

CLEANER AND REDUCE CARBON DEPOSITS. USE OIL HAVING THE FOLLOWING SAE VISCOSITY RATING BASED ON THE AMBIENT

TEMPERATURE RANGE ANTICIPATED BEFORE THE NEXT OIL CHANGE.

TEMPERATURE RECOMMENDED OIL GRADE

ABOVE 86°F

32°F TO  85°F

BELOW 32°F 

SAE 40

SAE 30

SAE 20W

PERIODIC MAINTENANCE SCHEDULE:

A. EVERY THREE MONTHS
1. Check battery state of charge and condition.

2. Inspect and test fuel system.

3. Check transfer switch

4. Inspect exhaust system.

5. Check engine ignition system.

6. Check fan belts.

B. ONCE EVERY SIX MONTHS
1. Test Engine Safety Devices (low oil pressure, low coolant

level, high coolant temperature).

C. ONCE ANNUALLY
1. Test engine governor; adjust or repair, if needed.

2. Clean and inspect generator.

3. Flush cooling system.

D. FIRST 100 OPERATING HOURS
1. Change engine oil and filter (After initial change, service

engine oil and filter at 150 operating hours or 6 months,
whichever comes first.)

2. Retorque cylinder head.
3. Retorque intake and exhaust manifold.

E. EVERY 500 OPERATING HOURS
1. Service air cleaner.
2. Check starter.
3. Check engine DC alternator.

E. EVERY 800 OPERATING HOURS
1. Retorque cylinder head.
2. Retorque intake and exhaust manifold.
3. Check engine compression.
4. Check valve clearance.

SAE 10W-30All Seasons















2

EXPLODED VIEW: 1.5L GAS ENGINE COMMON PARTS



3

EXPLODED VIEW: 1.5L GAS ENGINE COMMON PARTS

ITEM DESCRIPTION QTY
1 ENGINE-1.5L 1
2 CLAMP-HOSE-#28 1
3 PIPE-FLEX EXHAUST 1
4 GASKET-EXHAUST MANIFOLD 1
5 MANIFOLD-EXHAUST 1
6 SHIELD-HEAT 1
7 WASHER-LOCK-1/4" 8
8 HHCS-1/4"-20 X 1/2" LG 2
9 HHCS-M10-1.25 X 25 LG 4
10 WASHER-LOCK, 3/8-M10 14
11 WASHER-FLAT, 3/8-M10 16
12 LEG-LEFT ENGINE SUPPORT 1
13 SPACER-1/8" LG 1
14 HEX NUT-M10-1.50 4
15 SHCS-5/16"-18 X 3" LG 2
16 STARTER-12V 1
17 SPACER-ENGINE PLATE 2
18 HHCS-M10-1.50 X 60 LG 1
19 ENGINE PLATE 1
20 DOWEL SLEEVE-BLOWER HOUSING 2
21 HHCS-M10-1.50 X 70 LG 3
22 HHCS-M10-1.50 X 90 LG 2
23 WASHER-FLAT-5/16"-M8 2
24 WASHER-LOCK-5/16"-M8 23
25 HEX NUT-5/16"-18 2
26 HHCS-M10-1.25 X 20 LG 1
27 HHCS-M6-1.0 X 16 LG 2
28 HHCS-M10-1.25 X 45 LG 2
29 HEX NUT-M10-1.25 1
30 HEX NUT-M8-1.25 10
31 SHCS-M8-1.25 X 25 LG 5
32 HHCS-5/16"-18 X 1" LG 2
33 ADAPTER-THERMOSTAT 1
34 SEAL-QUAD RING, THERMOSTAT 1
35 THERMOSTAT 1
36 GASKET-INTAKE MANIFOLD 1
37 MANIFOLD-INTAKE 1
38 SENSOR, WATER LEVEL 1
39 SWITCH-WATER TEMPERATURE 1
40 FITTING-, 90° HOSE BARB, 3/8"P X 5/8"H 1
41 FITTING-PIPE PLUG-3/8" NPT 1
42 FITTING-PIPE PLUG-1/8" NPT 1
43 HHCS-M8-1.25 X 20 LG 6
44 TUBE-WATER INLET 1
45 O-RING, 1.06 I.D. x 1/8 1
46 LEG-RIGHT ENGINE SUPPORT 1
47 SPACER-1/4" 2
48 SWITCH-OIL PRESSURE 1
49 FITTING-STREET ELBOW-1/8" NPT 1
50 ADAPTER-OIL PRESSURE SWITCH 1
51 FITTING-PIPE PLUG-1/4" NPT 1
52 HHCS-M10-1.5 X 110 LG 1
53 HHCS-M8-1.25 X 35 LG 1
54 HHCS-M12-1.25 X 55 LG 1
55 WASHER-LOCK-M12 1
56 PULLEY-CRANKSHAFT 1
57 BRACKET, ALTERNATOR SUPPORT 1
58 DC ALTERNATOR-12V 1
59 BRACKET-ALTERNATOR ADJUSTMENT 1
60 HHCS-M6-1.0 X 70 LG 4
61 WASHER-FLAT-1/4"-M6 4
62 FAN-RADIATOR 1
63 PULLEY-FAN 1
64 V-BELT 1
65 SPACER-FAN PULLEY 1
66 FILTER-OIL 1
67 ADAPTER-OIL DRAIN 1
68 FITTING-STRAIGHT BARB-3/8" X 3/8" 1
69 CLAMP-HOSE 1
70 HOSE ASM.-OIL DRAIN 1
71 CAP-OIL DRAIN HOSE 1



4

EXPLODED VIEW: 1.5L GAS ENGINE NATURAL GAS CARBURETOR



5

ITEM DESCRIPTION QTY

1 BASE, MOUNTING 1
2 FLANGE, FUEL INLET 2
3 NIPPLE, 3/4" NPT 3
4 CAPSCREW, HEX HD.-M8-1.25 X 20MM 4
5 WASHER, FLAT-M8 5
6 WASHER, LOCK-M8 7
7 NUT, HEX M8-1.25 4
8 SOLENOID, VALVE 2
9 BUSHING, RED 3/4" X 3/8" 1
10 FITTING, BARBED 90 DEG. 3/4" NPT X 5/8" 3
11 HOSE, 5/8" I.D. X 31" LONG 31"
12 CLAMP, HOSE #10 4
13 COVER, AIR CLEANER 1
14 VALVE, PRESSURE 2
15 NIPPLE, PIPE 3/8" NPT X 4" LONG 1
16 ADAPTOR, AIR CLEANER 1
17 CLEANER, AIR 1
18 WING NUT, 1/4-20 1
19 CARBURETOR 1
20 GASKET-CARBURETOR 1
21 RD. HD. MACH. SCREW-#10-24 X 1/2" 4
22 WASHER-LOCK #10 4
23 WASHER-FLAT #10 4
24 STUD 1/4-20 X 2-1/2" LONG 1
25 1/4-20 HEX NUT 1
26 5/16-18 HEX NUT 2
27 DECAL, FUEL INLET 1
28 STUD 5/16-18 X 1-1/4" LONG 2
29 BARB FITTING 5/16H X 1/8P 1
30 HOSE CLAMP 1/4" 3
31 HOSE 5/16" I.D. 6-1/2"
32 HOSE 5/16" I.D. 11"
33 BARB FITTING 90 DEG. 5/16H X 1/8P 1
34 MANIFOLD-INTAKE 1
35 HHCS-M8-1.25 X 16 LONG 1
36 CLAMP-VINYL 1" 1
37 BRACKET-RADIATOR HOSE 1
38 CLOSE NIPPLE 3/8 NPT 3
39 BRACKET-RADIATOR HOSE 1

EXPLODED VIEW: 1.5L GAS ENGINE NATURAL GAS CARBURETOR



6

1.5L GAS ENGINE LP LIQUID CARBURETOR



7

ITEM DESCRIPTION QTY

1 WASHER, FLAT #10 4
2 WASHER, LOCK #10 4
3 RD. HD. MACH. SCREW-#10-24 X 1/2 4
4 WING NUT, 1/4-20 1
5 COVER, AIR CLEANER 1
6 STUD 1/4-20 X 2-1/2" LONG 1
7 1/4-20 HEX NUT 1
8 CLEANER, AIR 1
9 ADAPTOR, AIR CLEANER 1
10 HOSE 5/16" I.D. 6-1/2
11 HOSE CLAMP, 1/4 4
12 BARB FITTING 5/16H X 1/8P 1
13 CARBURETOR 1
14 GASKET, CARBURETOR 1
15 STUD, 5/16-18 X 1-1/4" LONG 2
16 CLOSE NIPPLE 3/8" NPT 1
17 ELBOW, BRASS-ST. 1/4" NPT 1
18 ELBOW, 3/8" NPT X 5/8 1
19 VAPORIZER, LP GAS 1
20 HOSE CLAMP, #10 5
21 HOSE 5/8 I.D. SAE-20R3-32" 1
22 BARBED ST. 1/2 X 5/8 1
23 HOSE 5/8 I.D. X 53" 1
24 BARB FITTING 90 DEG. 5/16H X 1/8P 1
25 HOSE 5/16 I.D. 11"
26 MANIFOLD, INTAKE 1
27 WASHER, LOCK-M8 6
28 5/16-18 HEX NUT 2
29 FITTING, BARBED 90 DEG. 3/4 NPT X 5/8" 2
31 HOSE 5/8 I.D. SAE-20R3-18" 1
32 HEATER 500W 1020 1
33 BRACKET, HEATER 1
34 HHCS-M6-1.00 X 16 LONG 4
35 WASHER-LOCK, 1/4 M6 4
36 HHCS-M5-0.8 X 16 LONG 2
37 WASHER, FLAT 1/4-M6 2
38 L.H. EPS SIDE, MOUNTING BASE 1
39 FLANGE, FUEL INLET 1
40 FUEL SOLENOID LP LIQUID 1
41 NIPPLE, 3/4" NPT 1
42 DECAL, FUEL INLET 1
43 CAPSCR., HEX HD.-M8-1.25 X 20MM 2
44 WIRE, FUEL SOLENOID 2
45 BRACKET, VAPORIZER 1
46 WASHER, FLAT-M8 3
47 NUT, HEX M8-1.25 2
48 BRACKET-RADIATOR HOSE 1

1.5L GAS ENGINE LP LIQUID CARBURETOR












































































	Menu
	Engine Service Recommendations
	General Information
	Specifications
	Rework Dimensions
	Torque Specifications
	Exploded Views
	Engine Common Parts
	Natural Gas Carburetor
	LP Liquid Carburetor

	Ignition System 
	Removal and Installation
	Removal Service Point
	Installation Service Points

	Timing Belt
	 Removal and Installation
	Removal Service Points
	Inspection
	Installation Service Points

	Water Pump 
	Removal and Installation
	Installation Service Points

	Rocker Arms and Camshafts
	Removal and Installation
	Inspection
	Installation Service Points

	Cylinder Head and Valves
	Removal and Installation
	Removal Service Points
	Inspection
	Valve Seat Correction Service Points
	Valve Seat Replacement Service Points
	Valve Guide Replacement Service Points
	Installation Service Points

	Oil Pump and Oil Pan
	Removal and Installation
	Removal Service Points
	Installation Service Points

	Pistons and Connecting Rods
	Removal and Installation
	Removal Service Points
	Inspection
	Installation Service Points

	Crankshaft and Cylinder Block
	Removal and Installation
	Inspection


